jcation Technology Roadmap

REVIEW O F T H E

DESALINATION AND
WATER PURIFICATION
TECHNOLOGY ROADMAP

Committee to Review the Desalination and Water Purification Technology Roadmap
Water Science and Technology Board

Division on Earth and Life Studies

NATIONAL RESEARCH COUNCIL

OF THE NATIONAL ACADEMIES

THE NATIONAL ACADEMIES PRESS
Washington, D.C.
www.nap.edu

Copyright © National Academy of Sciences. All rights reserved.


http://www.nap.edu/catalog/10912.html

jcation Technology Roadmap

THE NATIONAL ACADEMIES PRESS 500 5th St., N.W. Washington, D.C. 20001

NOTICE: The project that is the subject of this report was approved by the Governing
Board of the National Research Council, whose members are drawn from the councils of the
[...]
goals of the Roadmap. Additional comments on the critical objectives for specific
technology areas are provided in Chapter 3.

Copyright © National Academy of Sciences. All rights reserved.


http://www.nap.edu/catalog/10912.html

jcation Technology Roadmap

22 Review of the Desalination and Water Purification Technology Roadmap

TECHNOLOGIES

In the Roadmap, research and technological improvements are presented as the
mechanism for reaching the critical objectives. The five technological areas
highlighted—membrane, alternative, thermal, concentrate management, reuse/
recycling—represent appropriate priorities for research and development in the field of
desalination and membrane-based water purification. Nevertheless, these technological
areas and their associated research issues receive limited discussion. Analyses of recent
technological advancements, current limitations of desalination technologies, and
opportunities for reaching the objectives identified are essential to strategic research
planning, yet these are not developed in the Roadmap. A convincing justification of
future research needs can only be developed based on a solid understanding of the current
state of desalination technology relative to the technology objectives. As noted in NRC
(2003), “the report would be improved by more thorough descriptions of the technologies
and associated research opportunities, along with a list of technical references supporting
the technologies identified in the report.” Increased involvement of representatives from
the desalination industry (including thermal desalination technologies), the U.S.
Environmental Protection Agency, and the energy/power industry in the desalination
research planning process would be necessary to strengthen the technical discussions.
The recommendations presented in the Roadmap for each of these technological areas are
evaluated in detail in Chapter 3.

Several important cross-cutting research areas are not adequately addressed within
the five technology areas in the Roadmap, including energy use and air emissions from
energy intensive desalination technologies. Energy efficiency and emissions (e.g., carbon
dioxide and nitrogen oxides) could influence the potential and sustained contribution of
desalination technologies to meet future water supply needs and merit additional attention
in desalination research planning. Therefore, a sixth technology area entitled “cross-
cutting desalination technology-related research” is proposed and described in further
detail in Chapter 3.

IMPLEMENTATION

As stated previously, the effectiveness of the Roadmap and its underlying process
will ultimately depend upon its future implementation. Although implementation issues
have been discussed within the Bureau of Reclamation and by the Roadmap’s Executive
Committee, an implementation strategy has not been determined and a detailed
implementation plan is absent in the Roadmap. Thus, the interim report (NRC, 2003)
stated that the Roadmap would be improved if it included a general implementation plan
for this research initiative. Such an implementation strategy for the Roadmap should
include a comprehensive peer-review process for selecting and funding research
proposals, involving the widest range of scientists and engineers available. Mechanisms
for setting research priorities, information sharing, and technology transfer should be
developed. These implementation issues are discussed in more detail in Chapter 4.

Copyright © National Academy of Sciences. All rights reserved.


http://www.nap.edu/catalog/10912.html

jcation Technology Roadmap

Overall Assessment of the Roadmap 23

CONCLUSIONS AND RECOMMENDATIONS

Conclusion: The Roadmap does not explain how the critical objectives were derived.

Recommendation: The Roadmap should be developed to include clear, understandable
logic and scientific basis for each of the critical objectives.

Conclusion: The five technical areas highlighted—membrane, alternative, thermal,
concentrate management, reuse/recycling—represent appropriate priorities for research
and development in the field of desalination and membrane-based water purification, but
these technological areas and associated research issues received only limited attention in
the Roadmap.

Recommendation: The Roadmap should be developed to include analyses of recent
technological advancements, descriptions of current limitations of desalination
technologies, theoretical limits in ideal processes, and quantifications of baseline
desalination values from which future advancements can be measured, which could
provide the basis for developing a strategic research agenda for desalination.

Conclusion: The Roadmap and its underlying process appear to represent an appropriate
framework for advancing research in several areas of desalination, but the Roadmap
document lacks an appropriate focus on desalination research and technology needs to
meet the identified water supply objectives.

Recommendation: A subsequent research agenda should be developed that logically
builds from the current state of desalination technology toward the critical objectives.

Copyright © National Academy of Sciences. All rights reserved.


http://www.nap.edu/catalog/10912.html

jcation Technology Roadmap

3

Key Technological and Scientific Issues for Desalination

In order to meet the long-term objectives for cost reduction and wider applicability of
desalination identified in the Roadmap, innovative ideas will need to be developed and
nurtured. The Roadmap and recommendations made in this report should not restrict
investment in emerging ideas and technologies but should instead serve to stimulate
creative thinkers to apply their expertise and knowledge to achieve the goal of improving
desalination and water purification processes and considerably lowering their costs.

Five technology areas are identified in the Roadmap: membranes, thermal
technology, alternative technologies, concentrate management, and reuse and recycling.
These areas clearly point in the right direction, although the environmental, economic,
and social costs of energy for desalination should be included within an additional cross-
cutting research area. According to one example provided in the Roadmap, electrical
power accounts for 44 percent of the costs of reverse osmosis of seawater (USBR and
SNL, 2003), although the exact costs will vary with plant size or the cost of electricity.
The impacts of energy use will need to be examined for desalination plants to become
more widely used.

While research and technological developments continue to reduce the costs of
desalinated water by optimizing performance, additional cost reductions may be more
difficult to achieve, especially as many current systems are already operating at high
efficiencies.  This chapter discusses the technological and scientific issues for
desalination, according to the five technological areas in the Roadmap. For each
technology area, the cost issues and technical opportunities for contributing to
desalination are described, and the projects identified in the Roadmap are reviewed.
Missing topics that deserve further study are presented, and some research areas are
suggested to be deleted. Research topics proposed in the Roadmap that were considered
appropriate are not discussed at length; thus, the amount of discussion on individual
projects should not be viewed as a reflection of the panel’s priorities. These suggested
revisions to the research areas itemized in the Roadmap for each of the technology areas
are summarized in Tables 3-1 through 3-6.

24

Copyright © National Academy of Sciences. All rights reserved.


http://www.nap.edu/catalog/10912.html

jcation Technology Roadmap

Key Technological and Scientific Issues for Desalination 25

MEMBRANE TECHNOLOGIES

Semi-permeable membranes can be used to selectively allow or prohibit the passage
of ions, enabling the desalination of water. Over the last 40 years, tremendous
advancements have been made in the field of membrane technologies. In fact, reverse
osmosis (RO) represents the fastest growing segment of the desalination market, and as
of 2002, RO represented 43.5 percent of the capacity of all desalination plants greater
than 0.026 mgd, approximately equal to the thermal desalination capacity (Wangnick,
2002). As noted in the Roadmap, “membranes are expected to play critical roles in
formulating future water supply solutions.” Membrane technologies can be used for
desalination of both seawater and brackish water, but they are more commonly used to
desalinate brackish water because energy consumption is proportional to the salt content
in the source water. Membrane technologies have the potential to contribute to water
supplies through their use in treating degraded waters in reuse or recycling applications
since membrane technology can remove microorganisms and many organic contaminants
from feed water. Compared to thermal distillation processes, membrane technologies
generally have lower capital costs and require less energy, contributing to lower
operating costs. However, the product water salinity tends to be higher for membrane
desalination (<500 ppm TDS) than that produced by thermal technologies (<25 ppm
TDS) (USBR, 2003a).

Membrane technologies for desalination and water purification typically operate
under one of two driving forces: pressure or electrical potential. The following pressure-
driven membrane technologies are commercially available for treating impaired waters in
a range of applications (Lee and Koros, 2002) (Figure 3-1). In addition to understanding
the removal capabilities of the membrane process, it is important to note the typical
pressure driving force ranges and separation mechanisms, because it can affect their
power consumption.

e Reverse osmosis (RO) membranes are used for salt removal in brackish and
seawater applications. RO membranes have also been shown to remove
substantial quantities of some molecular organic contaminants from water
(Sedlak and Pinkston, 2001; Heberer et al., 2001). RO removes contaminants by
solution diffusion* and operates under a trans-membrane pressure difference in
the range of ~ 5 — 8§ MPa.

e Nanofiltration (NF) membranes are used for water softening (removing
primarily divalent cations), organics and sulfate removal, and some removal of
viruses. NF membranes operate under a trans-membrane pressure difference in
the range of 0.5 — 1.5 MPa. Removal is by combined sieving and solution
diffusion.

e Ultrafiltration (UF) membranes are used for removal of color, higher weight
dissolved organic compounds, bacteria, and some viruses. UF membranes also
operate via a sieving mechanism under a trans-membrane pressure difference in
the range of ~50 — 500 kPa.

* The solution diffusion theory presumes that both the solutes and water molecules dissolve in the
RO membrane material and diffuse through. Water passes based on pressure, but solute separation
occurs because of a difference in diffusion rates through the RO membrane.

Copyright © National Academy of Sciences. All rights reserved.


http://www.nap.edu/catalog/10912.html

jcation Technology Roadmap

26 Review of the Desalination and Water Purification Technology Roadmap
um 0.001; 0.014 0.1, 1.0, 10.0 100.0,
& | Moleoular 100; 1,000, 10,000, 100,000 500,000,
o |Weight ) ’ ) ’ )
g | Dissolved Organics | Sand
3
2
E | Viruses | | Bacteria |
o
_g | Algae & Cyanobacteria |
K
2 | Colors |

I Granular Media Filtration

| Microfiltration

[ Ultrafiltration |

Nanofiltration

[ Reverse Osmosis |

Separation Processes

[ Distillation |

FIGURE 3-1 Size ranges removed by various membrane types along the filtration spectrum.
SOURCE: Pankratz and Tonner, 2003.

e Microfiltration (MF) membranes are used for turbidity reduction and removal of
suspended solids and bacteria. MF membranes operate via a sieving mechanism
under a trans-membrane pressure difference in the range of ~50 — 500 kPa.

Electrodialysis is another membrane-based process that is important to desalination,
which operates under a different driving force, applying an electrical potential to
motivate ions in opposite directions to produce an ion-depleted and ion-enriched stream
in each cell pair.

¢ Electrodialysis (ED) is the separation of the ionic constituents in water through
the use of electrical potential and cation- and anion-specific membranes. In ED
applications, hundreds of positively and negatively charged cell pairs are
assembled in a stack to achieve a practical module (Lee and Koros, 2002;
Strathmann, 1992).

Electrodialysis reversal (EDR) operates according to the same principles, but periodically
reverses the polarity of the system to reduce scaling’® and membrane clogging.
Electrodialysis represents approximately three percent of worldwide desalination capacity
(Wangnick, 2002).

Summary of Cost Issues

Desalination costs associated with the reverse osmosis process have markedly
declined in recent years (Figure 1-6). These cost reductions have occurred through
economies of scale and improvements in membrane technology (e.g., increased salt-

> Scaling is the deposition of mineral deposits on the interior surfaces of process equipment or
water lines as a result of heating or other physical or chemical changes.

Copyright © National Academy of Sciences. All rights reserved.


http://www.nap.edu/catalog/10912.html

jcation Technology Roadmap

Key Technological and Scientific Issues for Desalination 27

rejection, flux rate, and longevity), energy recovery devices, and reduced material costs.
Considering the recent improvements in membrane-based desalination, substantial further
cost savings could be more difficult to achieve, suggesting the need for a carefully
developed research agenda targeted to areas that offer the most promise for cost
reduction. The Roadmap provides an example of the cost breakdown for seawater
desalination by RO that suggests that the largest cost reduction potential lies in capital
costs (fixed charges) and energy (Figure 3-2). Continued improvements in membrane
materials, permeability, and energy recovery devices could generate additional cost
reductions. Substantial savings could also arise from improvements or simplifications to
pretreatment systems for membrane desalination, since capital and operating costs for
reverse osmosis pretreatment can represent more than 50 percent of the overall cost of a
reverse osmosis system (Pankratz and Tonner, 2003).

The Roadmap proposes long-term critical objectives of 50-80 percent reduction in
capital and operating costs and an increase in energy efficiency of 50-80 percent. For
membrane-based desalination facilities, these energy goals will not be possible with
advances in existing membrane technology alone. A simplified but fundamental example
can illustrate the hard limits that the technology, as it is currently practiced, is
encountering. Production of a purified stream of permeate water typically involves a
permeate recovery ratio (the fraction of feedwater passing through the membrane) much
less than 100 percent. The salt concentration increases in the water that does not pass
through the membrane (the concentrate) and requires even more driving force to produce
the next increment of product water as higher permeate recovery ratios are achieved.
Given the mechanical limits of membranes and the desire to avoid excessive pressure, the
permeate recovery ratio is typically limited to 50 percent or less for seawater feeds (Wilf
and Klinko, 1997). As an example, in a RO seawater system operating at 50 percent
feedwater recovery, flux rate of 8.5 gallons per square foot per day (gfd), with a 34,000
ppm TDS seawater feed at 22°C, the required feed pressure will be about 65 bar (940
psi). If the system would utilize a 100 percent efficient pumping and energy recovery

Fixed Charges - 37%

Membrane Replacement - 5%
Labor - 4%

Maintenance & Parts - 7%

Consumables - 3% I
Electric Power - 44%

FIGURE 3-2 Cost structure for a reverse osmosis desalination of seawater. SOURCE: USBR and